
 

 

 

 

N o r t h  S p i t  R e g i o n a l  
W a s t e w a t e r  T r e a t m e n t  

F a c i l i t y  P l a n  

S U B M I T T E D  A S  F I N A L  
 

March 14, 2013 

Prepared for: 
 

 

Oregon International Port of Coos Bay 
125 Central Avenue, Suite 300 

Coos Bay, OR  97420 
541.267.7678 

Prepared by: 

 
HDR Engineering, Inc. 

1001 SW Fifth Ave. 
Suite 1800 

Portland, OR 97204 

Oregon International  
Port of Coos Bay 



 2 

 



 
 

 

    
    

   
 

March 14, 2013 

Mr. Bob Haberman, Clean Water SRF Project Officer 

Oregon Department of Environmental Quality 
165 E. 7th Ave.  Suite 100  
Eugene, OR  97401 
(541)687-7359  fax: (541)686-7551 
email: haberman.bob@deq.state.or.us 
[...]
Table 4-7 summarizes the combined design flows and loads for the regional WWTP that 
would serve Coos Bay and North Bend. Using combined flow projections for the to 
Cities, the regional peak hour flow would be 39.6 mgd in year 2027. The design 
temperature is not specifically mentioned in the facility plans, but is assumed to be 54°F, 
which is consistent with wastewater temperatures in the northwest.  

Table 4-7:  Design Wastewater Flows and Loads for 2027 (from available Facilities Planning 
Data for Coos Bay and North Bend) 

Parameter Unit Average Maximum Month Peak Day 
Flow mgd 6.5 12.9 25.3 

BOD lb/d 7,600 8,500 14,700 

TSS lb/d 9,300 11,950 23,600 

BOD mg/L 140 79 70 

TSS mg/L 172 111 112 
BOD = biochemical oxygen demand 
TSS = total suspended solids 
 

A more detailed breakdown of these combined flows and loads, necessary for the 
design of various unit processes, are provided in Table 4-8 and Table 4-9 . For the design 
of the regional WWTP, the relevant values are wet weather maximum month (sizing of 
the biologic treatment), annual average (estimating operation cost), and the peak hour 
flow (hydraulic capacity). 

Table 4-8:  Combined Wastewater Flows - Detailed (mgd) 
Flow Parameter Current* 2027 

Average dry weather flow  4.1 4.8 

Average wet weather flow  7.1 8.3 

Annual average flow 5.7 6.5 

Maximum month dry weather flow  6.7 7.8 

Maximum month wet weather flow  11.4 12.9 

Peak day flow 21.4 25.3 

Peak wet weather flow  30.3 39.6 
* Flows are based on information provided at the time of the facility plan (2007/2008) 

 

  



O r e g o n  I n t e r n a t i o n a l  P o r t  o f  C o o s  B a y  

3BDesign Flows and Loadings North Spit Regional WWTF Plan 
Page 4-4 March 2013 

Table 4-9:  Combined Wastewater Loads - Detailed (lb/d) 
 Influent BOD Influent TSS 

Parameter Current 2027 Current* 2027 

Average 6,800 7,600 8,400 9,300 

Maximum/month 7,500 8,500 10,350 11,950 

Peak day 13,100 14,700 22,750 23,600 
* Loads are based on information provided at the time of the facility plan (2007/2008) 

4.2 Biosolids Flows and Loads 

In addition to the regional WWTP, a regional biosolids management facility is also being 
considered for the North Spit site. This is for the case where wastewater treatment 
would continue at the existing wastewater treatment facilities in Coos Bay and North 
Bend, while biosolids would be hauled and treated at a regional facility on the North 
Spit.  This section summarizes the biosolids flows and loads generated at the existing 
three treatment facilities:  Coos Bay WWTP Nos. 1 and 2, and the North Bend WWTP. 

Unlike influent flows and loads, predicting the sludge loads is more difficult and less 
precise because it depends on the performance of different unit processes. Therefore, 
specific assumptions had to be made with regard to the performance of primary 
clarifiers, secondary treatment, and digestion.  

Should a regional biosolids management facility be constructed, future expansion of 
digester capacity at the existing Coos Bay facilities may not be necessary if decreasing 
digester performance at those sites is would be acceptable: from Coos Bay WWTP Nos. 
1 and 2 (partially) digested sludge could be hauled to the regional biosolids 
management facility. From North Bend, a blend of primary (PSL) and waste-activated 
sludge (WAS) could be hauled to the regional facility. The aerobic digesters and sludge 
storage lagoon at North Bend could potentially be decommissioned. 

Table 4-10 shows the assumed regional solids load estimates based on the following 
assumptions for wastewater treatment: 

¨ Primary clarifier TSS removal rate:  60% 

¨ Secondary treatment yield:  1 lb TSS/lb BOD removed 

¨ Anaerobic digester volatile suspended solids (VSS) reduction:  40% (due to 
undersized digesters once loadings increase) 

¨ The digested sludge has a total solids content of at least 2% 

¨ The WAS/PSL mix has a total solids content of at least 2% 



O r e g o n  I n t e r n a t i o n a l  P o r t  o f  C o o s  B a y  

North Spit Regional WWTF Plan 3BDesign Flows and Loadings 
March 2013 Page 4-5 

Table 4-10:  Solids Flows and Loads to Regional Biosolids Facility  for 2027 
 Influent Primary 

Effluent WAS PSL Total Solids Transfer to 
Regional Facility 

TSS TSS TSS TSS TSS VSS Flow 

Units lb/d lb/d lb/d lb/d lb/d lb/d gal/day 

Average 

Coos Bay 
WWTP 1 2,700 1,080 2,210 2,180 2,180 1,680 13,100 

Coos Bay 
WWTP 2 2,200 880 1,630 1,660 1,660 1,280 10,000 

NB 2,700 1,080 3,400 - 3,400 2,890 20,400 

Total     7,230 5,850 43,400 

Maximum Month 

CooBay 
WWTP 1 3,500 1,400 3,120 2,990 2,990 2,310 18,000 

Coos Bay 
WWTP 2 2,700 1,080 2,600 2,430 2,430 1,880 14,600 

North Bend 2,850 1,140 3,110 - 3,110 2,640 18,700 

Total     8,520 6,820 51,100 

The sludge volumes presented in Table 4-10 represent the worse case scenario. The 
hauled sludge volume could be substantially decreased by additional thickening at 
existing facilities in North Bend and Coos Bay, prior to hauling to the North Spit. 

 





O r e g o n  I n t e r n a t i o n a l  P o r t  o f  C o o s  B a y  

North Spit Regional WWTF Plan 4BBasis of Planning 
March 2013 Page 5-1 

5.0 Basis of Planning 
Basis of planning information can be found in other sections of this report, including 
geotechnical basis for cost estimates in Section 2.0, flows and loads and treatment goals 
in Section 4.0, and cost estimating basis as shown in Appendix H.





O r e g o n  I n t e r n a t i o n a l  P o r t  o f  C o o s  B a y  

North Spit Regional WWTF Plan 5BAlternatives Development 
March 2013 Page 6-1 

6.0 Alternatives Development  
6.1 Overview 

Two alternatives were developed to establish planning level cost estimates for a 
regional WWTP and a regional solids processing facility.  

For the regional Wastewater facility, the following general assumptions were made: 

¨ To develop the baseline long –term plan, the regional facility would receive all 
wastewater for Coos Bay and North Bend, which means a second outfall would 
ultimately be required for all peak flows to be discharged to the Pacific Ocean 

¨ The facility would be constructed in the northeast corner of the existing lagoon to 
not disrupt the wetlands 

¨ The facility would require construction on piles because of the assumed poor soils 
conditions 

¨ Conveyance to the new facility (e.g. across the Coos Bay Estuary) is not included in 
the costs 

¨ Flows and loads do not include potential future contributions from new industries, 
which were evaluated separately for feasibility 

¨ Only secondary treatment levels will be required based on preliminary evaluation of 
water quality characteristics and the regulatory outlook for the current outfall 
location. Accordingly, and based on current best practices, only conventional 
secondary treatment process was considered for the general feasibility of a new 
regional treatment plant.  

The regional biosolids treatment plant was developed based on the following 
assumptions: 

¨ The facility would receive digested solids from both Coos Bay treatment plants and 
North Bend, which both have digestion facilities. 

¨ The transferred digested sludge would have a solids content of at least 2 percent. 

¨ Dewatering would be added to the regional facility, and liquid returns from 
dewatering would be discharged to the aerated stabilization basin 

¨ Additional anaerobic digester/sludge storage volume would ultimately be required 
and provided at the North Spit 

¨ Solids processing for a future regional wastewater treatment plant would be 
provided 



O r e g o n  I n t e r n a t i o n a l  P o r t  o f  C o o s  B a y  

5BAlternatives Development North Spit Regional WWTF Plan 
Page 6-2 March 2013 

6.2 Regional WWTP 

Like most facilities in the Northwest, the dry weather average to peak flow ratio at the 
regional WWTP is projected to be very high at nearly 1 to 8. These extreme wet-weather 
flows are infrequent but command significant infrastructure when carried through 
primary and secondary treatment. High rate primary treatment downstream of the 
headworks is therefore recommended to treat flows in excess of 5 times the average 
flow (>23 mgd), in order to reduce the cost of the main treatment train.  It should be 
noted that this scenario where all flows would be treated at the North Spit site and 
discharged to the Ocean was analyzed to provide the “worst-case” baseline for cost 
planning. With existing outfalls to the Coos Bay Estuary, it may be that the DEQ would 
allow periodic treated peak wet weather flow discharges to the Estuary. This would 
minimize construction costs and maximize existing infrastructure use. 

Wastewater treatment facilities with design flows over 1 mgd are typically mechanical 
plants with preliminary and secondary treatment. Once flows exceed approximately 
5 mgd, primary clarification and anaerobic digestion become economically beneficial. 
Given the available site and anticipated treatment requirements, conventional activated 
sludge would be the most cost efficient secondary treatment option as there are no 
drivers to implement advanced technologies.  While not required, the addition of 
primary clarification reduces the secondary treatment operational and construction 
cost. Primary and secondary solids would be stabilized using anaerobic digestion that 
produces a Class B biosolids. In addition, the regional treatment facility would also 
include grit removal, screening, and chlorine-based disinfection. 

The process design is illustrated in Figure 6-1 and can be implemented to provide ample 
flexibility to upgrade/convert both the liquid and solids treatment to meet higher 
standards in the future. 

The following paragraphs discuss in greater details the assumptions and concepts for 
each wastewater treatment unit process evaluated.  The unique geological and 
groundwater conditions at the site favor a design with a minimal number of individual 
structures, wall-to-wall construction of unit processes (i.e., clarifiers and aeration 
basins), and supporting facilities placed on top of the reactor basins. This has been taken 
into account in the unit processes selection. 

 

 

  



O
re

g
o

n
 I

n
te

rn
a

ti
o

n
a

l 
P

o
rt

 o
f 

C
o

o
s

 B
a

y
 

N
or

th
 S

pi
t R

eg
io

na
l W

W
TF

 P
la

n 
5B

Al
te

rn
at

iv
es

 D
ev

el
op

m
en

t 
M

ar
ch

 2
01

3 
Pa

ge
 6

-3
  

Fi
gu

re
 6

-1
:  

Re
gi

on
al

 N
or

th
 S

pi
t W

W
TP

 P
ro

ce
ss

 S
ch

em
at

ic
 

G
rit

 R
em

ov
al

S
cr

ee
n

P
C

L

S
cr

ew
 P

re
ss

A
D

S
to

ra
ge

/M
ix

in
g

R
D

T

A
B

S
C

L
H

yp
o

C
C

T
P

ac
ifi

c 
O

ce
an

AB
Ae

ra
tio

n 
Ba

si
n

C
C

T
C

hl
or

in
e 

C
on

ta
ct

 T
an

k
IR

In
te

rn
al

 R
ec

yc
le

PC
L

Pr
im

ar
y 

C
la

rif
ie

r
PC

L
Pr

im
ar

y 
C

la
rif

ie
r

PS
L

Pr
im

ar
y 

Sl
ud

ge
R

AS
R

et
ur

n 
Ac

tiv
at

ed
 S

lu
dg

e
R

D
T

R
ot

at
in

g 
D

ru
m

 T
hi

ck
en

er
SC

L
Se

co
nd

ar
y 

C
la

rif
ie

r
W

AS
W

as
te

 A
ct

iv
at

ed
 S

lu
dg

e

R
A

S

W
A

S

IR

Fe
rri

c

A
ct

ifl
o





O r e g o n  I n t e r n a t i o n a l  P o r t  o f  C o o s  B a y  

North Spit Regional WWTF Plan 5BAlternatives Development 
March 2013 Page 6-5 

6.2.1 Liquid Stream Treatment  

6.2.1.1 Influent Screening 

Current best practice for influent screening provides at a minimum fine screening 
(<10 mm) using, bar, perforated plates (Figure 6-2:  Perforated Plate Screen ), or 
rotating drum screens (Figure 6-3), which minimized the foul air volume and reduces 
housekeeping. These types of screens also produce a relatively consistent head loss. For 
the Port’s regional WWTP, two perforated plate screens with a hydraulic capacity of 25 
mgd each were assumed for their reliability and efficiency. An emergency bypass 
channel would be provided and equipped with a ½-inch manually cleaned bar screen. 
The influent screening design criteria are summarized in Table 6-1. 

  
Figure 6-2:  Perforated Plate Screen  Figure 6-3:  Rotating Drum Screen 
 

Table 6-1:  Influent Screening Design Criteria  
Parameter Value 

Number of Screens 2 

Type Perforated Plate 

Opening (mm) 10 

Hydraulic capacity each (hr) 25 
 
 

6.2.1.2 Grit Removal  

Grit includes sand, gravel, cinder, or other heavy solid materials that are “heavier” 
(higher specific gravity) than organic biodegradable solids in the raw wastewater. Grit 
also includes eggshells, bone chips, seeds, coffee grounds, and large organic particles, 
such as food waste. Removal of grit prevents unnecessary abrasion and wear of 
mechanical equipment, grit deposition in pipelines and channels, and accumulation of 
grit in anaerobic digesters and aeration basins. 



O r e g o n  I n t e r n a t i o n a l  P o r t  o f  C o o s  B a y  

5BAlternatives Development North Spit Regional WWTF Plan 
Page 6-6 March 2013 

Grit can be removed either from the 
screened influent or at facilities with 
primary clarification from primary 
sludge. Grit removal from primary 
sludge has the smallest footprint 
and is largely enclosed. Both vortex 
and aerated grit removal systems 
provide consistent removal 
efficiency over a wide flow range. 
Aerated grit removal (Figure 6-4) 
provides the added benefit of 
saturating the influent with 
dissolved oxygen, which reduces the 
odor emission from primary 
clarification. Aerated grit chambers 
are typically designed to remove 
particles of 70 mesh (0.21 mm) or 
larger.  

For this plan, two aerated grit 
removal tanks with a hydraulic 
capacity of 25 mgd each were 
selected for layout and cost 
estimating.  They would be located 
downstream of the influent screens 
and equipped with a grit washing 
system. Air to the grit removal tanks 
would be provided by the central 
low pressure air system. The grit 
removal design parameters are 
summarized in Table 6-2. The total 
grit tank volume required for projected flows is approximately 140,000 gallons. 

The removed grit should be washed (Figure 6-5) such that residual organic material is 
removed and returned to the treatment process. Well washed grit can be reused as 
construction material and this could be evaluated at time of implementation. 

  

 
Figure 6-4:  Example of Aerated Grit removal 
System with Integrated Grease Removal  
 

 
Figure 6-5:  Example of Grit Washing System 
(Huber)  



O r e g o n  I n t e r n a t i o n a l  P o r t  o f  C o o s  B a y  

North Spit Regional WWTF Plan 5BAlternatives Development 
March 2013 Page 6-7 

Table 6-2:  Grit Removal Design Criteria 
Parameter Value 

Number of Units 2 

Type Aerated Tank 

Hydraulic Retention Time (HRT) at Peak Flow (minutes) 5 

Hydraulic capacity each (mgd) 25 

Sidewater Depth (feet) 16 

Width 25 

Length 25 

 

6.2.1.3 Primary Clarification 

Primary clarifiers are designed to remove both organic and inorganic solids from the 
wastewater stream through sedimentation. Primary clarifiers provide a quiescent area 
where solids with specific gravities greater than 1.0 (water) will settle to the bottom and 
then be removed as primary sludge. Solids with specific gravities close to or less than 1.0 
will tend to rise to the surface as scum 
from where they are collected and 
removed for further treatment. Gas 
bubbles from entrained air or 
produced from biological activity in the 
primary clarifier will sometimes attach 
to particles and cause them to float.  

To allow wall-to-wall construction and 
to minimize the number of individual 
structures, rectangular clarifiers would 
be recommended in this case. Two 
clarifiers with a total area of 
approximately 9,200 ft2 would be required to meet projected peak hour flows and 
provide 100% redundancy on peak day.  Table 6-3 contains basic primary clarifier design 
criteria. 

Table 6-3:  Primary Clarification Design Criteria 
Parameter Value 

Average Day Flow 4.6 

Maximum Day Flow 23 

Overflow Rate Average Dry Weather Flow (gal/ft2/d) 1,000 

Overflow Rate Peak Wet Weather Flow (gal/ft2/d) 2,500 

Detention Time, maximum (hr) 2 

Sidewater Depth (feet) 15 

 
Figure 6-6:  Example of Rectangular Primary 
Clarifier 



O r e g o n  I n t e r n a t i o n a l  P o r t  o f  C o o s  B a y  

5BAlternatives Development North Spit Regional WWTF Plan 
Page 6-8 March 2013 

Table 6-3:  Primary Clarification Design Criteria 
Parameter Value 

Number of PCL 2 

Area per PCL (square feet) 4600 

6.2.1.4 High Rate Primary Clarification for Peak Wet Weather Flows 

Conventional primary clarification 
relies on particulates of higher specific 
weight than water to settle out by 
gravity. This requires a certain settling 
time and restricts the allowable peak 
flow rates to achieve acceptable 
removal rates within the primary 
clarifier. An alternative to conventional 
clarification is high rate clarification 
(Figure 6-7) which increases the 
settling velocities of the particulates by 
adding micro-sand in combination with 
polymer and a coagulant. This binds 
particulates and colloidal matter to the 
sand, which settle out rapidly in the 
downstream plate clarifier. The sand is 
separated from the organics by a 
hydrocyclone and recycled back. 
Primary clarifiers can handle 2,500 
gal/ft2/day at peak, whereas high rate 
primary clarification can handle as 
much as 84,000 gal/ft2 at high removal 
efficiencies. Because of this, high rate units only take up a fraction of the space required 
for conventional clarification.  However, because of the high operation costs, this 
technology is not typically suited to replace primary clarification but is increasingly  
considered to provide wet weather flow treatment to avoid or reduce the capital cost 
for otherwise large primary and secondary treatment basins. The exact facility layout 
and footprint depends on the specific vendor; for this plan, the estimated footprint of 
the facility would be 60 feet x 20 feet. 

 
 

 
Figure 6-7:  Example for High Rate Primary 
Clarification (Actiflo shown) 



O r e g o n  I n t e r n a t i o n a l  P o r t  o f  C o o s  B a y  

North Spit Regional WWTF Plan 5BAlternatives Development 
March 2013 Page 6-9 

Table 6-4:  High Rate Primary Clarification Design Criteria 
Parameter Value 

Maximum Day Flow 17 

Overflow Rate Peak Wet Weather Flow (g/ft2/min) 60 

Number of trains 2 

Length (feet) 60 

Width (feet) 20 

Sidewater Depth (feet) 16 

 

At this early phase of planning, high rate clarification was not further pursued for 
the regional plan, in favor of conventional primary clarification. 

6.2.1.5 Secondary Treatment 

As typical secondary treatment levels are anticipated for the facility, conventional 
activated sludge was developed for this plan.  The conventional activated sludge 
alternative developed includes two parallel complete mixed basins followed by three 
rectangular secondary clarifiers and a RAS/WAS pump station. The system would be 
designed for BOD removal only and operate at very low solids retention times of 3 days 
or less, depending on the water temperature. The mixed liquor suspended solids would 
be limited to 2,000 mg/L. The aeration system would consist of fine bubble diffusers and 
variable speed blowers, which are not state of the art for energy efficiency and long 
term operating costs.  

This results in an aeration basin total volume of 1.0 million gallons and a total secondary 
clarifier surface of 20,000 ft2 for the projected flows and loads (no industrial 
contribution considered). The side wall depth of 16 feet was selected to common wall 
construction with the clarifiers to minimize construction and operations costs (due to 
higher aeration efficiency). 

Table 6-5:  Secondary Treatment Design Criteria 
Parameter Unit Value 

Conventional Aeration Basins 

Maximum Month Flow mgd 13.0 

Maximum Month influent BOD* lb/d 59 

Maximum Month influent TSS* lb/d 47 

Number of Trains - 2 

Temperature °C 10 

Solids Retention Time d 2.5 

Mixed Liquor Suspended Solids mg/L 2000 

Maximum OUR mg/L/hr 50 



O r e g o n  I n t e r n a t i o n a l  P o r t  o f  C o o s  B a y  

5BAlternatives Development North Spit Regional WWTF Plan 
Page 6-10 March 2013 

Table 6-5:  Secondary Treatment Design Criteria 
Parameter Unit Value 

Sidewater Depth ft 16 

Total Volume MG 1.0 

Secondary Clarifiers 

Number of Secondary Clarifiers  2 

Secondary Clarifier Sidewater Depth ft 15 

Secondary Clarifier Hydraulic Load (Peak Flow) gal/ft2/d 1200 

Secondary Clarifier Sold Load (Maximum Month Flow) lb/ft2/d <15 

Total Surface Area ft2  19,000 
*based on conventional primary clarification removal efficiency. 
 

6.2.1.6 Disinfection  

Effluent disinfection is typically provided through either chlorine addition or ultraviolet 
light. Either disinfection method would be suitable for this treatment facility. 
Hypochlorite-based chlorination addition is recommended because of its lower 
operation cost and ability to handle high peak flows. The disinfection design criteria are 
summarized in Table 6-6. The required total chlorine contact tank is 420,000 gallons. 

The chemical storage and feed system is based on delivered 25 percent hypochlorite (to 
be diluted on-site) and a 5 mg/L chlorine dose. Under average conditions the chlorine 
demand amounts to approximately 300 lb Cl/d or 250 gallons of 12.5 percent 
hypochlorite. At peak flow the chlorine demand increases to 1700 lb Cl/d or 1,260 
gallons of 12.5 percent hypochlorite. Two 5,000-gallon storage tanks would provide 
sufficient chemical storage under maximum month conditions.  

Table 6-6:  Hypochlorite Disinfection Design Criteria  
Parameter Value 

Average Flow (mgd) 4.6 

Peak Flow (mgd) 40 

Number of Storage Tanks 2 

Volume of Storage Tanks, each 5,000 gal 

Hypochlorite concentration 25% 

Number of Trains 2 

HRT at Peak Flow* (minimum) 15 

Total Volume (mg) 0.42 

Sidewater Depth (feet) 16 
* 10 States Standard 

 



O r e g o n  I n t e r n a t i o n a l  P o r t  o f  C o o s  B a y  

North Spit Regional WWTF Plan 5BAlternatives Development 
March 2013 Page 6-11 

6.2.1.7 Outfall 

The exact capacity of the existing outfall is not known, but estimated between 10 and 12 
mgd. Changes to the pump station and discharge manhole could increase the capacity 
to a maximum of approximately 30 mgd. The peak hour flow to a regional  WWTP is 
projected at 39.6 mgd, thus an additional outfall would have to be constructed. To 
prevent sedimentation in the outfall, both outfalls would have to be operated all the 
time.  

The effluent pump station and the regional plant would be designed to pump all the 
plant flow, thus the existing pump station could be abandoned. For this evaluation, it is 
assumed that the new outfall would have a capacity of 30 mgd and no modification 
would be made to the existing outfall. Under normal operation, the new outfall would 
ultimately convey 75 percent of the effluent and 25 percent would be discharged 
through the existing outfall.  

6.2.2 Solid Stream Treatment (as part of regional WWTP) 

6.2.2.1 Thickening  

Mechanical biosolids thickening is 
recommended to minimize the 
anaerobic digester volume. Mechanical 
thickening not only produces better 
thickening results as compared to 
gravity or flotation thickening, it also 
allows cothickening of primary and 
secondary sludge. The mechanical 
thickening options are gravity belt 
thickener, centrifuge, and rotating 
drum thickener. Because of the odor 
control issue, gravity belt thickening is 
not recommended for primary sludge or a blend of primary and secondary sludge. 
Rotating drum thickeners (Figure 6-8) have shown very good results, are better suited 
for 24/7 operation, are lower in cost compared to centrifuges, and are recommended 
for this treatment system.  

To equalize the sludge flow and mix the primary and secondary sludge, a sludge blend 
tank is required upstream of the thickener. The thickening design assumed 
24/7 thickening and continuous digester feed. Under maximum month flows and loads, 
the plant would generate 13,000 pounds of primary and secondary solids, which 
amount to 290 gpm at 0.5 percent TSS. Two thickener units with a capacity of 300 gpm 
each would provide full redundancy. 

 
Figure 6-8:  Example of Rotating Drum 
Thickener 



O r e g o n  I n t e r n a t i o n a l  P o r t  o f  C o o s  B a y  

5BAlternatives Development North Spit Regional WWTF Plan 
Page 6-12 March 2013 

Table 6-7:  Sludge Thickening Design Criteria 
Parameter Value 

Type Rotating Drum 

Number of Units 2 

Capacity each (gpm) 200 

Feed TSS (%) 0.5 

Thickened Sludge TSS (%) 7 

 

6.2.2.2 Anaerobic Digestion 

On average, a regional WWTP would generate roughly 9,000 pounds per day of primary 
and secondary solids and 13,000 pounds per day at maximum month. To meet EPA’s 
Class B biosolids, a retention time of 15 days at mesophilic temperature is required in 
the digesters. The anaerobic digesters are ideally fed on a continuous basis for which 
the thickening system is laid out. To provide sufficient operational flexibility, a digested 
sludge storage tank with a storage time of 7 days would be required. This results in a 
total anaerobic digester volume of 0.3 million gallons and 0.15 million gallons of 
digested sludge storage. On average, the digester would generate approximately 86,000 
ft3 of digester gas; roughly 7,000 ft3 could be used for digester heating while the 
remaining gas could be converted to electrical energy with an engine, or cleaned and 
sold as low pressure gas to nearby industries. Cogeneration options are not included in 
cost estimating this plan; however, the value of the digester gas is accounted in the cost 
evaluation. 

Table 6-8:  Anaerobic Digestion Design Criteria 
Parameter Value 

Number of Digesters 2 

HRT (maximum month) (days) 15 

Digester TSS (%) 4 

Sidewater Depth (feet) 30 

Total Volume (million gallons) 0.3 

Number of Storage Tanks 1 

HRT (day) 7 

Volume (million gallons) 0.15 

 



O r e g o n  I n t e r n a t i o n a l  P o r t  o f  C o o s  B a y  

North Spit Regional WWTF Plan 5BAlternatives Development 
March 2013 Page 6-13 

6.2.2.3 Dewatering 

The three dewatering technologies 
most commonly applied are belt filter 
presses, centrifuges, and screw 
presses. Typically, belt filter presses 
have the lower dewatering 
performance, but are lowest in capital 
cost; vice versa for centrifuges. Screw 
presses are relatively new in 
wastewater treatment but have shown 
to perform well with dewatering 
results between those of belt filter 
presses and centrifuges. They can have 
a slightly larger footprint but its operation is fully enclosed, requires little energy, 
maintenance, and generates little noise. 

The design criteria are summarized in Table 6-9. The dewatering system is designed to 
operate 8 hours per day on weekdays.  

Depending on the manufacturer, a screw press dewatering system may include a blend 
tank or prethickening. A dedicated polymer feed system is required. For the scale of this 
plant, polymer could be delivered in totes. 

Table 6-9:  Dewatering Design Criteria 
Parameter Value 

Type Screw Press 

Number of Units 2 

Capacity each (gpm) 50 

Run time (hour/days per week) 8/5 

Feed TSS (%) 4 

Dewatered Sludge TSS (%) 22 

 

6.2.3 Overall Facility Layout 

The ground level of the existing aerated basins is below the wet weather groundwater 
table and floodplain. The geology will require construction on piles. With essentially no 
structures in place on the site, the layout can be developed to minimize cost and 
simplify construction.  As such, the layout for this plan places all unit processes within 
one structure with an operation and maintenance building placed on top of the aeration 
basin. Detailed design of the facility can be designed such that it can be completed such 
that more trains can be added in the future.  

 
Figure 6-9:  Example of Dewatering Screw Press 



O r e g o n  I n t e r n a t i o n a l  P o r t  o f  C o o s  B a y  